spare parts list
Sigma 550 230V EU

Uzin Utz Tools GmbH & Co. KG | Ungerhalde 1 | D-74360 lIsfeld
Telephone: +49 (0)7062 91556-0 | Telefax: +49 (0)7062 91556-44 | www.wolff-tools.com



Table of contents

1 Sigma 550 Triple Disc 230V EU (2012 bis 09.2018) 3
1 Chassi 4
2 Motor Head 6
3 Grinding head 8
4 Grinding holder 11
5 Circuit diagram 13
6 Circuit diagram 15
7 Circuit diagram 17
2 Sigma 550 Triple Disc 230V EU (09.2018 - heute) 19
1 Chassi 20
2 Motor Head 22
3 Grinding head 24
4 Grinding holder 27
5 Circuit diagram 29
6 Circuit diagram 31
7 Circuit diagram 33

Page 2 /34 01.04.2024



1 Sigma 550 Triple Disc 230V EU (2012 bis 09.2018)

Item no. Article no.

N~ o o AW NP

Page 3/ 34

01_01 066176
01_02_066176
01_03_066176
01_04 066176
01_05 066176
01_06_066176
01_07 066176

Description
Chassi

Motor Head
Grinding head
Grinding holder
Circuit diagram
Circuit diagram

Circuit diagram

01.04.2024



1 Chassi

01.04.2024

Page 4/ 34



1 Chassi

Item no. Article no.

© 00 N o u b~ W N -

W W W N N N N N N N N NN R P PR R R PR R R R R R B
N B O ©W 0 N O U B W N P O ©W VW VW O N o0 U1 A W N R O

Page 5/ 34

082511
084162

082509

084163

084164

084165

069042
072946

Description

Chassi upper Sigma 550

Chassi bottom Sigma 550

Outer tube Sigma 550

Spare wheel HTC 420 grau Sigma 550
Pipe clamp Sigma 550

Plastic guide bush Sigma 550
Pipe clamp Alu Sigma 550
Chassis handel Sigma 550

Inner tube Sigma 550

Handle lock Sigma 550

Safety washer outside axis Sigma 550
Safety pin 12x55 Sigma 550
Spring clip Sigma 550

Screw M8x60

Locknut M8

Screw M6x40

Screw M6x70

Headless pin M12x25 Sigma 550
Power unit Sigma 550 3x230V
Power unit Sigma 550 3x400V
Power unit Sigma 550 3x460V
Screw M6x16

Overlay Sigma 550 "ON-OFF”
Overlay Sigma 550 "EM-STOP”
Camlock connection Sigma 550
Hose 51mm I=0,5m Sigma 550
Washer M6

End cap Sigma 550

Locknut M8

Washer M8

Distance sleeve Sigma 550
Adapter grinding head Sigma 550
Screw M8x70

Locknut M6

Quantity

2 N A F P B R MR R R R DM DN R R DM DNRP R R NP NNR R P

1

N

~ B~ NN

01.04.2024



2 Motor Head

(o)
T/

()
S,

01.04.2024

Page 6 / 34



2 Motor Head

Item no. Article no.

© 00 N o u b~ W N -

s
U A W N R O

Page 7/ 34

088382

066216

087560

072679

088365

087828

081837

068777

Description

Dust Cover Sigma 550

Brush ring Sigma

Screw MC6S M6x70 8.8 FZB

Cover guide Sigma 550

Motor 4kw 230/400V IE3 Sigma 550
Lift handel 4 kW Motor Sigma 550
Washer BRB 10,5x22x2 Sigma 550
Screw MC6S M8x16 8.8 FZB

Hinge holder for bushing SIGMA 550
Guide bush Motor Sigma 550
Rubber Bushing GL Sigma 550
Motor Plate Sigma 550

Counter sunk screw M6x16 FZB 8,8 SIGMA
Screw M6SH M12x30 8.8 FZB
Washer BRB M12 FZB

Quantity

A M ON AN N DM DN RH RPN R R

01.04.2024



3 Grinding head

¢

i VN

@ @ﬁw
)

r

e
e
—

N
GNA\
(@) (=

01.04.2024

Page 8/ 34



3 Grinding head

Item no. Article no.

© 00 N o u b~ W N -

W W W W W N N N N N N N N NN R R R R R R R R R R
A W N H O O 0 N O U A W N R O OO 0O N O U M W N R O

Page 9/ 34

081635
081636
081637

081641
081643
081644
081663
081664
081665
081666
068777

081667
081668
081669

081670

087555
087556
087557
087558
071045

081638
081639
081640

Description

Screw MC6S M6x20 8.8 FZB

Screw MC6S M8x55 12.9 Sigma550
Shaft Tap Sigma550

Gammaring Sigma550

Screw MC6S M6x16 8.8 FZB

Screw MFTS M5x10 Sigma550
Sealing Sigma550

Seal cover Sigma550

Safety washer SGA25 Sigma 550
Ball-bearing 6005 2RS C3 Sigma 550
Press wheel Sigma 550

Shaft press wheel Sigma 550

Counter sunk screw M6x16 FZB 8,8 SIGMA

Counter bushing Sigma 550
Pulley assembly cpl. Sigma 550
Screw M6x25 12.9 FZB Sigma 550
Screw M12x1,25x20 10.9 Sigma 550
SCREW M6SH M10x25 12.9
Washer TBRSB M10

Screw M6SH M10x25 Sigma 550
Lower cover Sigma 550

Shaft Center Pulley Sigma 550
Circlip internal 47x1.75DIN472 Sigma 550
Distance Centerpulley Sigma 550
Center Pulley Sigma 550 HUB
Inner belt Sigma 550

Edging stripe Sigma 550

Cover center Sigma 550

Upper lid Sigma 550

Circlip SGA 60 Sigman 550

Ball bearing 6204 2RS Sigma550
Housing centre Sigma550

Nilos ring Sigma550

Engine plate Sigma 550

Quantity

w N O N W W O OO W W w w

= =
N © W 0 o0

R = = T R e e R e e R T e e e = R O R ~Sy =

01.04.2024



3 Grinding head

Item no. Article no. Description Quantity

35 069874 Belt up Sigma 550 1
36 Safety cover with brush Sigma 550 1
37 Brush strip Sigma 550 1

Page 10/ 34 01.04.2024



4 Grinding holder

Page 11/ 34 01.04.2024



4 Grinding holder

Item no. Article no.

© 00 N o u b~ W N -

e
w N R O

Page 12/ 34

072632
080508
080509
072614

072679

073110
080510
080511
080512
080513

Description

Screw MFTS M6x12 10,9 FZB SIGMA
Screw M10x30 10.9 FZB Sigma 550
Washer M10 FZB Sigma 550

Shock absorder 20x25 M6 Sigma 550
Ear cardan Sigma 550

Washer BRB 10,5x22x2 Sigma 550
Screw MC6S M10x35 8.8 FZB

Cross complete SIGMA 550

Grind Holder Plate Sigma Triple D
Cardan connection Sigma 550
Washer Sigma Triple Disc

Upper Grind Holder Plate Sigma Triple D
Screw MFTS M6x20 10.9 FZB

Quantity

0o r P P P P MDD PP DM P O

01.04.2024



ircuit diagram

5C

1 ? _ M3 1 _ W5 _ B _ 7 _ B
T
I I[me [arr  [ParT no [PeAT nanE
A “ E51 7 “ ES1 |1 SA0T03 | EMERGENGT STOP SMALL
_ (- _ BE0100 MOUNTING BASE, METAL
_ p— _ 1 50107 | COMTACT BLOCK NG
i 1K1 i 560131 CONTACTOR 230V 184 LCY1 =K
1 I - . T 1 113084 WOTOR 4KW 230,/400 GREY
_ SRR s .74‘;1.,., N CII 560132 | OVERLDAD RELAY 12—1GA
JdoL . o . 51 1 560104 | SELECTOR SWITCH 3—POS RETURM
START sTar 1 SE0100 | MOLUNTING BASE, METAL
B - 1 S80101 COMTACT BLOCK KO
n N 1 560102 COMTACT BLOCK NC
[=1=1=1 LAY =
- 4 - & u 1 580127 SOFT STARTER 4kW 2300
= 3 % = | T 1 560116 | POWER CABLE 3#H 230V
—] w w2 1 350113 GRIND WOTOR CABLE 3PH
wimr o s at m__. w0 1 SE0106 BULKHEAD HOUSING SLACK CXO3
" = 1 560107 | FEMALE INSERT 5P + PE
u - 4 SE008 COMTALT FEMALE 2,5mm2
c | I £y |
| w1 “
“ VW W HalK CONTACTOR = “
I I ‘_____\.._.._ L] LI
I I
—1 1 | |
| = -~ P w |
“l |||||||||||||||| *n ) Y ) L |||||“
| | | w FOWER UKIT —Aﬂ_
=l o~ m & 55115
i = WOTOR CRBLE SOFT STARTER SETTINGS o |
350113 = — ﬁ;_ ~_
we & = x| o c.n e
"y m o Es
O A A h,ﬂ_mjx_.m FETWEEN & &WD B 11
— o . & L.\._ i
MOTOR C_D _
— 113084 g . i
230,/ 400V __._,,rr E FETWEEN T &NT E ”_H__ (I
E = - _/\\._. c__D
) C > (s U__m ’ ( _E=__====___
| euf s S O B AR ) L
W & - '
— X UG OVERLDAD CURRENT SETTING 16,64
INEUT L vilo, &NT AUTOMONE /
L——— —=d QU N Y,
HTC Sweden AB HTC SWEDEN AB
F B 85 - 814 22 Shcitng D B HTC GL 250 S - _
£ ra i e 4 KW 3x230V 50Hz = =
REv. | REV. DESC Aih | D4TE i 110126 COMMECTION DIAGRAM 113131 |
1 2 W3 4 _ Mg _ B 7 _ &

01.04.2024

Page 13/ 34



5 Circuit diagram

Item no.

1

Page 14/ 34 01.04.2024



ircuit diagram

6 C

1 2 _ A3 1 W5 _ B _ 7 _ B
ree__-_- - " T e Jotr [PaRT no [eRT MaME
A _ E51 7 _ ES1 | 5003 | EMERGENCT STOF SMALL
“ - (I “ SE0100 | MOUNTING BaSE, METAL
_ T S ! 1 560107 | COMTACT BLOCK NC
| | 1K1 L BEO105 CONTACTOR 230V 124 LCY =K
] " I : - . " M1 1 113084 MOTOR 4KW 230,400 GREY
] . [ e} 51 - ~ ] — — T =
N\ i 3 Py s o1 SE0T08 | OVERLOAD RELAY B—11,54
= o - 51 1 560104  |SELECTOR SWITCH 3—PFOS RETURM
7T K S START 7| sToR = 1 SE0100  |MOUNTING BASE, METAL
] 2 SEQTOL  BASE,
2] & - 1 560101 COMTACT BLOCK KO
a1 = = - = pr—
Bl E.p: B 1 560102 | COMTACT BLOCK NC
. I . T 1 560110 | TRANSFORMER SUSOGED
= I F 560111 |GLASS FUSE TO.2A
] s i i SEQTZS SOFT STARTER 4kW 4000
U IR at m__. ®1 560114 POWER IMLET 3#H 400V
" o ] 1 550113 |GRIND MOTOR CABLE 3PH
u - %01 1 SE0106 BULKHEAD HOUSING BLACK CxO3
el ut b " 1 SEQIOF  |FEMALE INSERT 5P + FPE
"
I I = : =
_ o Malk Ez;ﬂ_un_m_u ! ) SB008 | COMTACT FEMALE 2,.5mm2
“ “ ALV I O I WL
I I ‘H
1 1 | |
| - ~ P w |
“l|||.||l.|||||||| L T T N ||||I“
1) POWER UNIT ]
. P I 550110 .:
1] #OTOR CABLE SOFT STARTER SETTINGS S
H 55013 ——ag|
Wi m ”nl._. m E w\u )_m_._ =1 ﬁv ~_
+ Foo+ B \g EETWEEN & &MD B L LA
</ e
=== 77 moTOR -
113084 4 .
907200 Bl E PETWVEEN D &ND E
._w_;r
7 M1
. —ow UH(E) _/«\ n co1
" s , JE
- :.rs w L—o v ufo _.\.|.v _/w_.l.\_. poig
1111 3
_ % L1 OFE i vales OWERLOAD CURRENT SETTING 5,64
IMPUT TS 4MD AUTOMODE
| E ES——|
ECHETR A
HTC Sweden AB HTC SWEDEN AB
F B 85 14 22 Sswting haenid HTC GL 250 ETreR N E
F- 48 opiziiezez o 4 KW 3x400V 50Hz = =
At e - Copgrt g, T -
AEv. [ nev oEsc Atk | 0eTE e 110126 COMMECTION DIAGRAM 113128 |
1 2 Vo3 4 ] _ B 7 _ 8

01.04.2024

Page 15/ 34



6 Circuit diagram

Item no.

1

Page 16/ 34 01.04.2024



iagram

01.04.2024

td

Ircul

7C

2 A 4 _ § 7 8
|||||||||||||||||||| TTT ] [me oty [PART Mo [FART NAME
Esi F “ ZRE SE0103 | EMERGENGY STOF SWALL
(e _ SEOT00 MOUNTING BASE, METAL
p— ! 1 560107 | COMTACT BLOCK NG
L EEE 560105 | CONTAKTOR 230V 12A LC1-K P7
w : - . " M1 1 113084 MOTOR 4KW 230,400 GREY
boda 51 - - | n Er—— — 11 E
EL, J4 " e < a1 SE0T09 | OVERLDAD RELAY B—11,54
71 ) | erop ® 1 i RE0104  |SELECTOR SWITCH 3—FOS RETURM
a kot # e M
m E 1 SE000 WOLUNTIMG BASE, METAL
- i 560101 COMTACT BLOCK KO
5 - _H_ K, 1 5EDI0Z | COMTACT BLOCK NG
s g = x T 1 580110 | TRAMSFORMER SUSDEEE
505 | F BBOTTT GLAES FUSE To.2A
" TR 1 SE01Z6 | SOFT STARTER dkW 460V
e 7 %1 1 560115 FOWER INLET 3#H 450v
= W7 1 550113 |GRIND WMOTOR CASLE 3PH
o %0 1 SE00E BULKHEAD HOUSIMG SLACE CHO3
“ _W “ 1 SEOI0F | FEMALE INSERT 5P + PE
_ ! SE010 OHTAD AE 7.5
“ - HAIK CONTACTOR = “ 4 Se010 CONTACT FEMALE Z.5mm2
I I ’
| -~ - w |
_ 1oLl _
(A 0 N AN L S e __d
| | E_ POWER UKIT
o om e 550121 T1
o HOTOR CAELE SOFT STARTER SETTINGS
o
E w - r
w5 ®| 5| & n,-)m_
S e T _W_N .\__.m BETWEEM & &NT B
[ —— — —— h._ B
HOTOR D
113084 ' -
230/ 400% _“._f.r w:m FETWEEM T &NT E
wif’ M A
L Cc_I
Ny —
_ (I Bl g JE #
| e uz[o W a &4
1l
% LV 1218 FE vila OWERLOAD CURRENT SETTING 9,64
InFUT T ANT AUTOMODE
| I ES——|
C SWED .
HTC Sweden AB HTC SWEDEN AB
I“hh_._.._._mam"g I [ _...._l 550 T T E—
hmtuE._uf._ln 4 KW Ax4B0V B0OHz BE
REW. DESC D4TE e — 110126 CONNECTION DIAGRAM 113130
2 N 4 _ B 7 _ 8

Page 17/ 34



7 Circuit diagram

Item no.

1

Page 18/ 34 01.04.2024



2 Sigma 550 Triple Disc 230V EU (09.2018 - heute)

Item no. Article no.

N~ o o AW NP

Page 19/ 34

02_01_ 066176
02_02_066176
02_03 066176
02_04 066176
02_05_ 066176
02_06_066176
02_07_066176

Description
Chassi

Motor Head
Grinding head
Grinding holder
Circuit diagram
Circuit diagram

Circuit diagram

01.04.2024



1 Chassi

01.04.2024

Page 20/ 34



1 Chassi

Item no. Article no.

© 00 N o u b~ W N -

W W W N N N N N N N N NN R P PR R R PR R R R R R B
N B O ©W 0 N O U B W N P O ©W VW VW O N o0 U1 A W N R O

Page 21/ 34

082511
084162

082509

084163

084164

084165

069042
072946

Description

Chassi upper Sigma 550

Chassi bottom Sigma 550

Outer tube Sigma 550

Spare wheel HTC 420 grau Sigma 550
Pipe clamp Sigma 550

Plastic guide bush Sigma 550
Pipe clamp Alu Sigma 550
Chassis handel Sigma 550

Inner tube Sigma 550

Handle lock Sigma 550

Safety washer outside axis Sigma 550
Safety pin 12x55 Sigma 550
Spring clip Sigma 550

Screw M8x60

Locknut M8

Screw M6x40

Screw M6x70

Headless pin M12x25 Sigma 550
Power unit Sigma 550 3x230V
Power unit Sigma 550 3x400V
Power unit Sigma 550 3x460V
Screw M6x16

Overlay Sigma 550 "ON-OFF”
Overlay Sigma 550 "EM-STOP”
Camlock connection Sigma 550
Hose 51mm I=0,5m Sigma 550
Washer M6

End cap Sigma 550

Locknut M8

Washer M8

Distance sleeve Sigma 550
Adapter grinding head Sigma 550
Screw M8x70

Locknut M6

Quantity

2 N A F P B R MR R R R DM DN R R DM DNRP R R NP NNR R P

1

N

~ B~ NN

01.04.2024



2 Motor Head

01.04.2024

Page 22/ 34



2 Motor Head

Item no. Article no.

© 00 N o u b~ W N -

[ T S e T = B = B S R
o © 00 N o U A WN B O

Page 23/ 34

088382
066216
017697

068777

087560

014828

014810

088365

081837
087828

068777

Description

Dust Cover Sigma 550

Brush ring Sigma

Cylinder head screw M6x10 DIN 912
Washer M6x50

Counter sunk screw M6x16 FZB 8,8 SIGMA
Cover Motor below

Motor 4kw 230/400V IE3 Sigma 550
Lift handel 4 kW Motor Sigma 550
Screw M8x25

Washer M8 DIN 125 A

Hexagon nut M 8 DIN 934 161/18I
Hinge holder for bushing SIGMA 550
Rubber Bushing GL Sigma 550

Guide bush Motor Sigma 550

Screw 3,5x13

Brush strip 2x66mm Sigma 550
Counter sunk screw M6x16 FZB 8,8 SIGMA
Protection cover complete Sigma 550
Washer M12

Screw M12x35

Quantity

A A N O H O N BN BSMPSADMNPR R NNNR PR

01.04.2024



3 Grinding head

A |

oo et

-
@ ||~ == ———
.. ! "
0 P 1y I ’ _
. @ ne' |
! f )
y ] L _ i
A y i -.
. ] _.I_..w__.”. i _._ _
| L .“.”. ) qo | )
LN Y S b
__ ,
_ 2R
3
s i

01.04.2024

0 _ /

Page 24/ 34



3 Grinding head

Item no. Article no.

© 00 N o u b~ W N -

W W W W W N N N N N N N N NN R R R R R R R R R R
A W N H O O 0 N O U A W N R O OO 0O N O U M W N R O

Page 25/ 34

081635
081636
081637
081641

081643
081644

081663
081664
081665
081666
068777
081667
081668
081669
081670
072679

087555
087556
081664
087557
081663
087558
071045

Description

Screw MC6S M8x55 12.9 Sigma550
Shaft Tap Sigma550

Gammaring Sigma550

Screw MFTS M5x10 Sigma550

Screw M6x16

Sealing Sigma550

Seal cover Sigma550

Counter bushing Sigma 550
Clamping wheel complete Sigma 550
Safety washer SGA25 Sigma 550
Ball-bearing 6005 2RS C3 Sigma 550
Press wheel Sigma 550

Shaft press wheel Sigma 550

Counter sunk screw M6x16 FZB 8,8 SIGMA

Pulley assembly cpl. Sigma 550
Screw M6x25 12.9 FZB Sigma 550
Screw M12x1,25x20 10.9 Sigma 550
Screw M6SH M10x25 Sigma 550
Washer BRB 10,5x22x2 Sigma 550
Lower cover Sigma 550

Center pulley complete Sigma 550
Shaft Center Pulley Sigma 550
Circlip internal 47x1.75DIN472 Sigma 550
Ball-bearing 6005 2RS C3 Sigma 550
Distance Centerpulley Sigma 550
Safety washer SGA25 Sigma 550
Center Pulley Sigma 550 HUB

Inner belt Sigma 550

Edging stripe Sigma 550

Cover center Sigma 550

Upper lid Sigma 550

Screw M8x20

Washer M8

Circlip SGA 60 Sigman 550

Quantity

w w O OV W w w

1

=
W o0 N N B~ N N ©

=
N ©

P W W R B B R R R B N R P R P B> b

01.04.2024



3 Grinding head

Item no. Article no.

35
36
37
38
39
40

Page 26/ 34

081638
081640
081639

069874

Description
Ball bearing 6204 2RS Sigma550

Nilos ring Sigma550
Housing centre Sigma550
Engine plate Sigma 550
Belt up Sigma 550

Foam Ring Sigma 550

Quantity

N e

01.04.2024



4 Grinding holder

01.04.2024

Page 27/ 34



4 Grinding holder

Item no. Article no.

© 00 N o u b~ W N -

e
w N R O

Page 28/ 34

080513
080512
080509
080508
080511
072633
072680
072679
080510
073110
072632
072614

Description

Screw M6x20

Upper Grind Holder Plate Sigma Triple D

Washer Sigma Triple Disc

Washer M10 FZB Sigma 550

Screw M10x30 10.9 FZB Sigma 550
Cardan connection Sigma 550

Ear Wide complete SIGMA 550
Screw MC6S M10x60 12,9 f. SIGMA
Washer BRB 10,5x22x2 Sigma 550
Grind Holder Plate Sigma Triple D
Cross complete SIGMA 550

Screw MFTS M6x12 10,9 FZB SIGMA
Shock absorder 20x25 M6 Sigma 550

Quantity

A 0 R B AN DN DN RBP B R B = ©

01.04.2024



5 Circuit diagram

Page 29/ 34 01.04.2024



5 Circuit diagram

Item no. Article no.

0 N o u A W N P

Page 30/ 34

069510
069509

Description

Mounting base

Contact Block NC

Mounting base

Contact block NO

Contact block NC

Emergency stop Sigma 550
Relay Overcurrent 12A-16A / Ql
Controller black 3 poles / S1
Soft start 4KW 240V / Ul
Contact transmitter / K1

Plug 16A 5P blue phase changer/ X1
motor cable w.plug Sigma 550

connection socket w.cable Sigma 550

01.04.2024



ircuit diagram

6 C

01.04.2024

Page 31/ 34



6 Circuit diagram

Item no. Article no.

© 00 N o u b~ W N -

Page 32/ 34

069510
069509

Description

Mounting base

Contact Block NC

Fuse 0.2A 5x20

Mounting base

Contact block NO

Contact block NC

Emergency stop Sigma 550
Transformer /T1

Controller black 3 poles /S1

Soft start 4KW 400V / Ul
Contact transmitter / K1

Relay Overcurrent 8A-11.5A/ Q1
Plug 16A 5 pol.red Phase inverter / X1
motor cable w.plug Sigma 550

connection socket w.cable Sigma 550

Quantity

L e = T = T R e R e e e e e N I e

01.04.2024



7 Circuit diagram

Page 33/ 34 01.04.2024



7 Circuit diagram

Item no.

© 00 N o u b~ W N -

Page 34/ 34

Description

Mounting base

Contact Block NC

Fuse 0.2A 5x20

Mounting base metal

Contact block NO

Contact block NC

Emergency stop Sigma 550
Transformer / T1

Controller black 3 poles / S1

Soft start 4KW 460V / U1

Contact transmitter / K1

Relay Overcurrent 8A-11.5A / Q1
Plug 16A 4 pol.black Phase inverter / X1
Motor Cable GL 3-phase CMPL / W2
Motor Cable GL 3-phase COMPL / X01

Quantity

L e = T = T R e R e e e e e N I e

01.04.2024


http://www.tcpdf.org

	Table of contents
	1 Sigma 550 Triple Disc 230V EU (2012 bis 09.2018)
	1 Chassi
	2 Motor Head
	3 Grinding head
	4 Grinding holder
	5 Circuit diagram
	6 Circuit diagram
	7 Circuit diagram

	2 Sigma 550 Triple Disc 230V EU (09.2018 - heute)
	1 Chassi
	2 Motor Head
	3 Grinding head
	4 Grinding holder
	5 Circuit diagram
	6 Circuit diagram
	7 Circuit diagram


